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The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description PVC LAMINATED FABRIC

Sample Receiving Date FEB.17, 2015

Test Performing Date FEB.17,2015 TO FEB.17, 2015

Test Result Summary

No. Test(s) Requested Result(s) Comments

1 Low temperature (at -50°C for 16 h) PASS

For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

David Fan
Engineer
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Test conducted: Low temperature test (based on client’s requirement)

Test result:

Test Item Test Requirement Test Result
Expose for 16 h at a temperature of -50°C. PASS
Low temperature test After test, the surface shall have no crack, peeling .
and so on. (No visible change.)
Sample photo:

Before test view After test view 1

After test view 2

SGS authenticate the photo on original report only

***End of Report***
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